ssamonias. FCC RADIO TEST REPORT Report No. : FG190614A

LTE Band 12
Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 30 kHz ReflLevel 30.00 dbm  Offset 11,10 db @ RBW 30 khz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.41 dBm) MiL1] 15.66 dBm)
20 " 707.30140 MHZ| - " 70779650 MHZ]
X Occ R}\‘.) 1.096503497 MHz| O\(,Rw 1.090909091 MHz
L e ST T IR S Y R
10 df - 10 d i — —
i 1 T
od J 0 di ¥
/ / Y
-1od - ™ 10 di _ \
- / S . / e
e S v | B ——]
a0 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.3014 MHz 16.41 dam ML 707, 7965 MHz 15.66 dam
T 1 706.95455 MHz 9.78 dBm Oce Bw 1.096503497 MHz TL L 706.95175 MHz 6.66 dBm Oce Bw 1.090909091 MHz
T2 1 708.05105 MHz 6.27 dam T2 1 708.04266 MHZ 9.45 dam

L I ]

] i ]

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 17.19 dBm) 16.75 dBm)
2 M1 70812340 MHz o 707.41610 MHZ]
Tip “/v.\__\(:)a‘t‘ﬂw o 2.727272727 MHz| 2.739260739 MHz|
10 di ‘T 10 d A
J { \
od 0 .
/ / 5\
10 df -10 di -
/ / \
200 H = 7 S
A — P EVARY VoSN
40 df 40 de
50 d S0 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.1234 MHz 17.19 dam ML 707.4161 MHz 16.75 dam
T 1 706.13935 MHz 11.30 dBm Oce Bw 2.727272727 MHz TL L 706.15135 MHz 9.93 dBm Oce Bw 2.739260739 MHz
T2 1 708.86663 MHz 9.70 dam T2 1 708.89061 MHZ 9.03 dam

L i ]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum | ia 7]
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 15.86 dBm) MiL1] 14.04 dBm)
2 707.98000 MHz o 706.97100 MHZ
1 A Occ Bw . 4465534466 MHz| Occ Bw 4.495504496 MHz|
' Y A P Y P P Tl o~ et
104 I/\.- v N v (\rl 104 #‘ e i S -
| | \
LE v 1 0 Y
/ \ J
d / N M \
-0 7 : -10 ~ :
20 d =
e A - N - o
A - Y a4 I e e
40 d 40d
50 d S0 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.98 MHz 15.86 dsm ML 706.971 MHz 14,34 dam
T 1 705.27223 MHz 10.60 dBm Oce Bw 4,455534456 MHz TL L 705.25225 MHz 9.16 dBm Oce Bw 4.495504496 MHz
T2 1 709.73776 MHz 10.54 dam T2 1 709.74775 MHZ 8.54 dam

L U ]
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ssamonias. FCC RADIO TEST REPORT Report No. : FG190614A

LTE Band 12

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ectrum -

ctrum
Ref Level 30.00 GBm  Offset L1110 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.55 dBm) 16.06 dBm)
- 708.9790 MHz - 705.0220 MHz,
T N ;B 9.070920071 MHz N £.991008991 MHZ
M1 |y . L- e
10d - 104 ¥ +
{ / \
od i. 0 d
J \ / \
-10 d E T -10 de
. / o o6 Lo
= AR C LRV
= 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.978 MHz 16.55 dam ML L 705.022 MHz 16.86 dsm
T 1 702.9845 MHz 11.64 dBm Oce Bw 9.070925071 MHz TL L 703.0045 MHz 10.16 dBm Oce Bw £.991008991 MHz
T2 1 712.0554 MHz 11.73 dam T2 1 711.9955 MHz 9.95 dam
L U J wa L JU J L]

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 100 khz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
| M1[1] 13.61 dBm) M1[1] 1 dBm|
n 707.91960 MHz o . 708.64490 MHZ]
| oce 1090900091 MHz - occBw 'Y 2.721278721 MHZ
P ™ e D i e S A e e
w0 Preet i o 0d
od 0 d E
\
-10 df - 10 d
204 + 20d
/ v ~ -
L/ e . . e -\
|20 g - = |50 - - -
40 d 40 d
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.9135 MHz 13.61 dam ML L DB, 5440 MHz 14,53 dam
T 1 706.95734 MHz 8.46 dBm Oce Bw 1.090305051 MHz TL L 706.13337 MHz 9.16 dBm Oce Bw 2.721278721 MHz
T2 1 708.04825 MHz 6.21 dam T2 1 70B.85465 MHZ 8.09 dam

L i ]

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 13.70 dBm) ™M1[1] 15.90 dBm)
- 707.93000 MHz - . 708.8590 MHz,
o 4.485514486 MHz 'y Occ B . 9.110889111 MHZ
1 | N SO N AL P v
g T SO, JENPP.L. 2 104 o frmn Y Yo
\
o d 0 di L !
| / \
10 df a 10 d —
/ / \
204 # — -
7 \ T e >
/ A, N
Aodem s =y -30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.33 MHz 13.70 dam ML 7DE.BS9 MHz 15.30 dam
T 1 705.25225 MHz .61 dBm Oce Bw 4,485514456 MHz TL L 702.9645 MHz 9.61 dBm Oce Bw 9.110869111 MHz
T2 1 709.73776 MHz 7.80 dam T2 1 712.0754 MHz 9.80 dam

L i ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614A

LTE Band 12

Middle Channel / 1.4MHz / 256 QAM

Middle Channel / 3MHz / 256QAM

(Spectrum ) (@ =
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 100 khz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 12.69 dbm) MiL1] 13.66 dBm)
2 707.75730 MHz o 70688860 MHZ
Dec Bw 1.102097902 MHz| E Occ Bw 2.751248751 MHz|
7l A - —
104 SN PN A— S— 104 Iy ~ v s -
K A
od : 0
/ \, \
-10 df - < 10 d
/ \ 7
204 20d
/ ™.
a0 / ' 70, .y . ~
P A T A ] o
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.7573 MHz 12,69 dam ML 705,866 MHz 13.66 dam
T1 1 706.94335 MHz 3.70 dBm Oce Bw 1.102097902 MHz T1 L 706.14535 MHz 6.30 dBm Oce Bw 2.751248751 MHz
T2 1 708.04545 MHz 4.43 dam T2 1 70B.8966 MHz 5.24 dam
L ] J - \ JU J ) wo

Middle Channel / 5MHz / 256QAM

Middle Channel / 10MHz / 256QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
11.28 dBm) ™M1[1 13.66 dBm)
707.13000 MHz 709.6980 MHz,
= 4.505404505 MHz @ 9.010989011 MHZ
di s d 1 S -~ o
o T v Yy 10 v = i
i /
od { . 0 T
/ \ / \
-10 df 7 -10 d v T
/ N\ / \
204 > ; 20 d
/ \ L~ \
; \s bt N,
v ey v B Ve e -0 -
40 df -40 di
50 df 50 d
&nd -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.13 MHz 11.28 dam ML 709.508 MHz 13.66 dam
T1 1 705.26224 MHz 6.05 dBm Oce Bw 4.505454505 MHz T1 L 703.0045 MHz .14 dBm Oce Bw 9.010969011 MHz
T2 1 709.76773 MHz 4.47 dBm T2 1 7120158 MHz 7.63 darm
L I 4 [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614A

Cond

ucted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

oo
Spectrum || Erectrum [V]
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
5L Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKABS _ PABS
. ; ; AES Line _SPURIGUS_LINE_ABS PAB
20 ghine _FPURIOUS_LINE_ABS P, /A\ 20 dbine /A i
[\
10 dem { \ 10 dBm: (' L
0dp — 0 dem ’f T
10 dBm k -10 dBm.
SPURIOUS_LINE_ABS i H\ } l
20 dBm "r 20 dBm u
i "
.30 dem J,f/ -30 dBm \\‘
W,
-40 dBm: -40 degh =N
-~ M ,
s
-50 dem: JESD dem M
BN S| - ‘RW_‘N-—"»-A_., .
B0 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
650.000 MHz 698.900 MHz 100.000 kHz 69889555 MHz -17.94 d&m -4.04 d& 714.000 MHz 716.000 MHz 100.000 kHz 71574925 MHz 21.25 dBm -8.75 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99755 MHz -14.87 dBm -1.87 d& 716.000 MHz 716,100 MHz 30,000 kHz 716,00524 MHz -16.06 dBm -3.06 dB
£99.000 MHz 701,000 MHz 100,000 kHz 699,25475 MHz 21.64 dBm -8.36 d& 716.100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -19.00 dBm -6.00 dB
Y
i ) ve il [1 i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11,10 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHIE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS INE_ABS PASS
20 UIB’I'F“H PURIOUS INE_ABS PABS 20 dbm
10 dBm mret 10 dbm AT \
/ \
-10 d8m |
SPURIOUS_LINE_ABS
-20 dem
] vm
-30 dBm: / ? ., W\\
-40 dam == -40 dem S
P Mo,
-50 dem e -50 dem:
e S
&6 50 dem —
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -23.37 dém -10.57 d& 714.000 MHz 716.000 MHz 100.000 kHz 7146514 Iz 13.51 dBm -mWI
598.900 MHz 699,000 MHz 30.000 kHz 698.98736 MHz -22.27 dBm -5.27 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00574 e 25.25 dbm 0.25 db
599.000 MHz 701.000 MHz 100.000 kHz 700.12587 MHz 13.19 dém -16.61 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -23.08 dBm -10.08 dB
T
)i i )
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG190614A

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PABS
3 3 3 ABS Line _$PURIQUSY INE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P [_\ 20 ghine f.‘] S
{
10 dem ! x\ 10 dBm: [' !\
0ds ! 0 dem 7
|
-10 d8m 4 -10 dBm -
SPURIOUS_LINE_ABS \H ; 1
-20 dem /r -20 dBm j v\
-30 dBm: y, ‘l'“" -30 dém "J ,J\
/
. . Tl \
S M \'\V
r Wi | s
50 dem — ¥ —
I U ann sy SSRWIE
60 aBin -60 dBm —
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -21.50 d&m -6.50 dé 714.000 MHz 716.000 MHz 100.000 kHz 715.72727 MHz 20.43 dBm -5.57 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99156 MHz -16.86 dBm -3.86 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.02572 MHz -16.74 dBm ~3.74 dB
£299.000 MHz 701.000 MHz 100.000 kHz £92.27073 MHz 20.69 dBm -9.31 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -21.61 dbm -8.61 db
T
il A il [] [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHIE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
)
10 dem At 10 dam A= \
0ds / \I\ 0 dem+ \
-10 dem | | -10 dy
SPURIOUS_LINE_ABS H‘ \
-20 dem : 20 dpm
,»«*‘“’4 jﬂ ‘T““"w‘
-30 dBm — 'ﬂ dem I
~
; . e,
40 dBm — 40 dem _\k
-50 dem e 50 dBm
.. i S
-0 HB 50 dBm —
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,87777 MHz -24.72 dém -11.72 d& 714.000 MHz 716.000 MHz 100.000 kHz 71541159 MHz 12.62 dBm -17.38 d&
598.900 MHz 699,000 MHz 30.000 kHz 698,98377 MHz -22,57 dBm -5.57 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00158 MHe 2171 dom 571 ds
599.000 MHz 701.000 MHz 100.000 kHz 699.23277 MHz 12.38 dém -17.61 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -24.52 dBm -11.52 dB
Y
I 1 P
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ssamonias. FCC RADIO TEST REPORT Report No. : FG190614A

LTE Band 12/ 1.4MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dB Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS PABS
3 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P /‘\ 20 ghine e S
10 dem { \ 10 dBm {I \j
0dB “ 0 dem
-10 d8m -10 dBm 1
SPURIOUS_LINE_ABS 1' j
“20 dem uk -20 dBm }r
-30 dBm il y -30 dem v
/ " Il y,
40 dBm /" i 40 demdid \\\
-50 dem i i Mﬁﬂ%‘r{
=] [ memand
CL 60 dém =
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -23.91 d&m -10.91 dé 714.000 MHz 716.000 MHz 100.000 kHz 715.70929 MHz 19.57 dBm -10.43 de
698.900 MHz 599.000 MHz 30.000 kHz 508.99525 MHz -18.88 dBm -5.88 dB 716,000 MH= 716.100 MHz 30.000 kHz 716,00004 MHz -18.85 dBm -5.85 dB
£99.000 MHz 701,000 MHz 100.000 kHz 600.21878 MHz 19.41 dém -10.50 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -23.36 dBm -10.36 dB
T
il A il 1 [ ]

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
6 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine s
10 dBm "l 10 dBr“./ A \
0 dB : | 0 dem-+ Y
] \ ‘ |
-10 dem - | -10 de! |
SPURIOUS_LINE_ABS L
20 dem J \MM 20 dipm t
508 P ot v
~—
40 dBm — 40 dBm -
-
J/’ .
-50 dBm -50 dBm
I w""'h«m»m-—.h..._.-,-—v
e, -60 dem P —
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangel | RBW | Freguenc | Powerabs | ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -26.93 dém -13.93 d& 714.000 MHZ Esﬁ%lﬂz 100.000 kHz H_?ﬁ MAz 11.60 dBm -1aml
£58.500 MHz £93.000 MHz 30.000 kHz £98,98806 MHz -24.16 dém -11.16 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00524 MHz 23 45 dBm 1048 de
£99.000 MHz 701,000 MHz 100,000 kHz 700,15784 MHz 11.26 dBm -18.74 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 56,56 cbm 1588 db
T
) i )
2021 20:50:24
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG190614A

LTE Band 12/ 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
d 3 3 ABS Line SPURIOUS INE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
A A
10 dBm 10 dBm ‘\
ode { \ 0 dBm {f
-10 dém -10 dBm L
SPURIOUS_LINE_ABS \ !
-20 dem -20 dBm .
] A NNt
/f > m ')j' M
-40 dBm J{, \ -40 dBm i Y
-50 dam = m A 5 \ e
7 iy -
— — |
"B BT -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69889555 MHz -28.78 dém -15.78 d& 714.000 MHz 716.000 MHz 100.000 kHz 7175754 T 16.36 dBm -13W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,99935 MHz -22.10 dém -9.10 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00544 MHZ 21.71 dBm 8718
599.000 MHz 701.000 MHz 100.000 kHz £92.24875 MHz 16.06 dBm -13.94 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.85 dbm -15.85 db
T
Il - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru x| Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
¥ . : ABS Line _§PURIOU$_|LINE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dém
10 dem e :
0de { \ o dem . \
-10 dBm : -10 :IBL |
SPURIOUS_LINE_ABS J \ ‘
20 dem 4 \ 20 dgm L
-30 dem Bm ¥
- ,F \v», S
40 dBm 40 dBm
-
-50 dBm - -50 dem s \%
Lo gy |
R i I 60 dem -
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz ~31.61 dBm -18.61 08 714.000 Miz | 716,000 MMz 100,000 Kiz  ERTE T 21 B -ZUWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99246 MHz -26.20 dém -13.20 dB 716,000 MH= 716,100 MHz 30,000 kHz 71601374 MHz 57.10 B l4iade
599.000 MHz 701.000 MHz 100.000 kHz £99.76424 MHz 9.59 dBm -20.41 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -27.83 dBm -14.83 dB
T
I 1 P
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ssamonias. FCC RADIO TEST REPORT Report No. : FG190614A

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LI ABS, PAS!
20 gine —PPURIOUS | INE_ABS P, ,‘\ 20 dhine ’}ht\ S
10 dBm { ‘l 10 dBm fl
ode 1 0 dem f \
-10 dBm \ -10 dBm '
SPURIOUS_LINE_ABS
20 dem 20 dim
f ﬂh
-30 dBm 7 t -30 dBm ‘l"‘ﬂ 0y
A \
40 dam .I}.'l " Jia A’mr"’
‘ ) e N, ,«\
-50 dém 7 ‘\ / 50 dem 7T
| il e L 4 - U P e S -
BUHB -60 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz ] (|| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69887777 MHz -19.78 dém -6.78 d8 713.000 MHz 716.000 MHz 100.000 kHz 71e 74076 WTE 21.33 dBm —EWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99635 MHz -18.84 dém -5.84 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00105 MHz -19.55 B 6.65 dB
599.000 MHz 702.000 MHz 100.000 kHz 692.25924 MHz 20.08 dBm -9.02 dé 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -21.96 dbm -8.96 db
T
Il - i [ o

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_|ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine s
10 dem 10 B =)
r e N
0 dB { | dem y
| \
-10 dBm Jl 10 dBm !
SPURIOUS_LINE_ABS I W
20 dem y/[“ 20 dim %
-30 dBm f -30 dem e
S NP S D — PR
-40 dem e S 40 dBm . —
..r’/wv D
-50 dBm=—~f* -50 dBm: =
T
—f
-60 dem -60 dem M
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -25.11 dBm -12.11 08 S L 000 MHE | 716 PtD Wi 100,000 Kiz S ETE T _Zuml
£58.500 MHz £93.000 MHz 30.000 kHz 59899965 MHz -24.00 dém -11.00 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00415 MHz 54.58 B licade
599.000 MHz 702.000 MHz 100.000 kHz 701 41708 MHz 9.52 dBm -20.48 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -25.47 dBm -12.47 dB
T
I 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG190614A

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line SPURIOUS_LINE_[ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P - 20 dhine /_\ s
10 dBm I’ l 10 dBm [ \
0ds / l\ 0 dem r
-10 dBm -10 dBm
SPURIOUS_LINE_ABS |
20 dem 20 dim ’f
-30 dBm //1 hﬂ»ﬂﬁ -30 dBm ay
-40 dBm .ﬁww ’, -0 dem
50 dem / M 'l, o \ 5 M\%
i w,p‘J' o W M Ty
U e R O B
“EEET 60 dem I
Start 690.0 MHz 3003 pts Stop 702.0 MHz ] (|| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -23.62 dBm -10.62 05 715.000 Mz | 716,000 MMz 100,000 kiz TRy 20,26 dbm _QWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99935 MHz -19.53 dém -6.53 dB 716,000 MH= 716,100 MHz 30,000 kHz 71600854 MHz ~20.08 dBm 708 dB
599.000 MHz 702.000 MHz 100.000 kHz 692.25025 MHz 20.57 dBm -9.43 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -24.09 dbm ~11.09 dB
T
Il - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_|ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES JL
10 dBm 10 dB
r,- v w..«.,\ Mﬂw wrin,
0dB f \ derm \
-10 dem ‘ A ([f-10 dem '
SPURIOUS_LINE_ABS ’1 i
-20 dem {J 20 dBm Lk
-30 dem —= -30 dem S —
_'—’“‘J B
-40 dam 40 dem ow
By R
-50 dBm — - -50 dem [
R S —
e e
-60 dBm 60 dem -
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -27.27 dém -14.27 d& 713.000 MHz 716.000 MHz 100.000 kHz 713.82268 MHz 9.03 dBm -20.97 d&
598.900 MHz 699,000 MHz 30.000 kHz 698,99086 MHz -25.68 dBm -12.65 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00534 MHe 26 59 dBm 1359 db
599.000 MHz 702000 MHz 100.000 kHz 70116933 MHz 8.59 dBm -21.41 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -26.81 dBm -13.81 dB
Y
I J1 P
2021 20:55:02
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614A

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE _|ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P r\ 20 dbime ~ =
10 dem ! 10 dBm f \
[
| |
0ds f l 0 dem ,
-10 dBm -10 dBm. -
-20 dBm -20 dBm i
-30 dBm /f’ l‘k -30 dBm B
40 derm. 1\, J,ﬂ |l -#0 cem l{\! '!’f
- ;
50 dam v b \vh / | 50| dem ,H} “’Nw il
L .,,,M_,_.W-—l«_..-—/ N W‘JWJ \‘M.,J \‘_‘_‘mkm
B0 dBT -60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -24.97 d&m -11.97 dé 713.000 MH2 716.000 MHz 100.000 kHz 715.76174 MHz 19.62 dBm -10.38 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99995 MHz -21.54 dBm -8.54 dB 716.000 MHz 716.100 MHz 20.000 kHz 716,00994 MHz -22.74 dBm -9.74 dB
£99.000 MHz 702,000 MHz 100,000 kHz 699,25025 MHz 19.33 dBm -10.67 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.41 dBm -12.41 dB
\
il A I [| [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Line SPURIOUS, INE_|ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS JL
10 dBm 10 dBm
r»ww—w e
0 de H (| cem )
' |
-10 dém ‘J 10 dBm: |
SPURIOUS_LINE_ABS ’ ‘\
-20 dem J 20 dBm L
-30 dem -30 dem
I ———— L iaas Se—
o S—
40 dem — — -40 dBm
o —
M’u-f— .
-50 dém o -50 dBm
i |
— \“‘-""-—— ..... e
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -29.01 dém -16.01 d& 713.000 MHz 716.000 MHz 100.000 kHz 714.56204 MHz 7.92 dBm -22.08 d&
598.900 MHz 699,000 MHz 30.000 kHz 698,99665 MHz -26.94 dBm -13.54 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00155 MHz 27 17 dBm 417 de
599.000 MHz 702.000 MHz 100.000 kHz 700.62587 MHz 7.54 dBm -22.46 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -26.84 dBm -15.84 dB
Y
I J1 P
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG190614A

LTE Band 12 / 3MHz / 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE _|ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dem A 10 dem ¢ H
|
0 B } \\ 0 dem (' \
-10 dBm -10 dBm
SPURIOUS_LINE_ABS \ ‘
20 dem t 20 dim
|
.30 dBm /ﬁ 4 -30 dem ‘.\
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/ \ } " fn\ ;’ W ,J‘{ \ ~
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" \
f\\_(// ' _%_w/ W L7 L___ff\
60 derr -60 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz ] (|| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69889555 MHz -33.70 dém -20.70 d& 713.000 MHz 716.000 MHz 100.000 kHz 71e75874 Wz 16.05 dBm -13m|
£58.500 MHz £93.000 MHz 30.000 kHz £98,99935 MHz -26.36 dém -13.36 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00365 MHz 2571 dBm S1271d8
£99.000 MHz 702,000 MHz 100,000 kHz £99,22328 MHz 15.85 dBm -14.15 dB 716.100 MHz 725000 MHz 166 D00 kHz 716 10645 MHz 30.05 dBm S1705 B
T
Il - i 1 o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
. . ' abs Line _§PURIOUS_|LINE |ABS, PABS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10 dBm
e e, R "
0 de f \ dem H
-10 dem 10 dBm L
SPURIOUS_LINE_ABS j 1
-20 dem 1 20 dBm L
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i e
40 dem -40 dem S
e e
50 dam Eaan 50 dem —
JIUUS i
S U S .
=50 dem -60 dem
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -32.50 dém -19.50 d& 713.000 MHz 716.000 MHz 100.000 kHz 713.28322 MHZ &.23 dBm -24.77 dB
598.900 MHz 699,000 MHz 30.000 kHz 698,99835 MHz -28.63 dBm -15.63 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00324 e 28 55 dBm 165 db
599.000 MHz 702.000 MHz 100.000 kHz 700.79071 MHz 5.22 dBm -24.78 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.67 dbm -16.67 dB
Y
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614A

LTE Band 12 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
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Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -22.35 d&m -9.35 dé 711.000 MHz 716.000 MHz 100.000 kHz 715.69281 MHz 21.09 dém -8.91 d&
698.900 MHz 599.000 MHz 30.000 kHz 508.98546 MHz -21.15 dém -8.15 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00694 MHz -22.21 dBm -3.21 dB
£299.000 MHz 704.000 MHz 100.000 kHz 692.34715 MHz 21.46 dBm -8.54 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -26.11 dbm -13.11 dB
T
il A il [] [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 ch?
e mowprrn || oSl v
P s A el b DA e | ke e T P P
ods , | o e \5
-10 dem l 10 dem !
SPURIOUS_LINE_ABS ‘ \ k
-20 dem i 20 dBm
A v
-20 dBm —— -30 dBm ¥ S—
I R ] R [t
40 dapo- S 40 dem
S0 dBm 50 dBm i
-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,88666 MHz -26.74 dém -13.74 d& 711.000 MHz 716.000 MHz 100.000 kHz 713.08042 MHz 7.19 dBm -22.81 dB
598.900 MHz 699,000 MHz 30.000 kHz 698,99216 MH2 -27.50 dBm -14.50 dB 718,000 MH= 716,100 Mz 30,000 kHz 71502073 MHe 27 55 dBm “14.65 db
599.000 MHz 704.000 MHz 100.000 kHz 703.41808 MHz 7.02 dBm -22.08 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -26.53 dBm -13.53 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG190614A

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
ectrum =il s um
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P \ 20 dhine . S
J‘ \
|
10 dem l[ '\ 10.dem [ ‘
0dB J + 0 dem j !
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Start 690.0 MHz 3003 pts stop 704.0 MHz | |[[Start 71L.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -26.40 d&m -1%.40 d8 711.000 MHz 716.000 MHz 100.000 kHz 71564785 MHz 20.47 dem -0.53 db
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99266 MHz -22.66 dbm -9.66 db 716,000 MHz | 716,100 MHz 30,000 kHz 716,01084 MHz -23.41 dBm -10.41 dB
599.000 MHz 704.000 MHz 100.000 kHz 699.34715 MHz 20.23 dem -9.77 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.12223 MHz -25.60 dbm -12.60 dB
T
i [ i 1 )
Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru x| Spectrum
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
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/ v J,\ 7 WWMMW\\
0 dei ’ ‘\ o dem i
-10 d8m 10 dem |
SPURIOUS_LINE_ABS [, L \q
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Start 690.0 MHz 3003 pts stop 704.0 MHz | |[[Start 71L.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 698,880666 MHz -28.14 dBm -15.14 d8 711.000 MHz 716.000 MHz 100.000 kHz 711,92657 MHz 6.31 dBém -23.60 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99775 MHz -29.05 dbm -16.05 dB 716,000 MHz | 716,100 MHz 30,000 kHz 716,00235 Wz -28.69 dBm -15.89 dB
599.000 MHz 704.000 MHz 100.000 kHz 703.53297 MHz £.42 dém -23.58 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -27.96 dbm -14.96 dB
T
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG190614A

LTE Band 12 / 5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
ectrum =il s um
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P - 20 gbine r\ s
10 dBm ! \\ 10 dBm ‘I \
0dB ‘J l 0 dem 2] \
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Start 690.0 MHz 3003 pts stop 704.0 MHz | |[[Start 711.0 MAz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
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LTE Band 12 / 5MHz / 256QAM
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LTE Band 12/ 10MHz / QPSK
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£90.000 MHz 698,500 MHz 100.000 kHz 698,88666 MHz -30.82 dém -17.82 d& 706.000 MHz 716.000 MHz 100.000 kHz 700.87113 MHz 412 dBm -25.98 dB
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LTE Band 12 / 10MHz / 16QAM
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560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz ~32.30 dbm -19.30 05 706.000 Mz | 716,000 MMz 100,000 kiz TR 20,06 dBm _gml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99545 MHz -30.84 dém -17.84 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.01434 MHz 32.84 dBm 1684 dB
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£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -31.23 dém -18.23 d& 706.000 MHz 716.000 MHz 100.000 kHz 709.03197 MHz .37 dBm -26.63 dB
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LTE Band 12 / 10MHz / 64QAM
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£58.500 MHz £93.000 MHz 30.000 kHz £98,98067 MHz -35.45 dém -22.45 dB 716,000 MH= 716,100 MHz 30,000 kHz 71600714 MHz 34.78 dBm 2178 dB
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£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -33.01 dém -20.01 d& 706.000 MHz 716.000 MHz 100.000 kHz 711.39960 MHz 2.30 dBm -27.61 dB
598.900 MHz 699,000 MHz 30.000 kHz 6£98,94600 MHz -35.53 dBm -22.53 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00108 MHe 3613 dom 2313 db
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LTE Band 12 / 10MHz / 256QAM
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590.000 MHz 698,900 MHz 100.000 kHz 698,88666 MHz -42.03 d&m -29.03 d& 706.000 MHz 716.000 MHz 100.000 kHz 715.40559 MHz 16.01 dBm -13.99 d&
698.900 MHz 599.000 MHz 30.000 kHz 508.99166 MHz -38.96 dBm -25.96 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00055 MHz -40.00 dBm -27.00 dB
£299.000 MHz 709.000 MHz 100.000 kHz 692.60440 MHz 15.48 dém -14.51 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -42.68 dbm -29.68 dB
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560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz ~36.60 dBm -23.60 05 706.000 Mz | 716,000 MMz 100,000 Kiz TR 017 B _ngl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99625 MHz -38.84 dém -25.84 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 01683 MHz ~39.00 dBm 2600 dB
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Conducted Spurious Emission
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30.000 MHz 690.000 MHz 100.000 kHz 624.12999 MHz -56.72 dBm -43.72 dB 30.000 MHz 690.000 MHz 100.000 kHz 622.78009 MHz -56.99 dBm -43,99 dB
725,000 MHz 1.000 GHz 100.000 kHz 982.72814 MHz -56.22 dBm -43,22 dB 725,000 MHz 1,000 GHz 100.000 kHz 785.96392 MHz -56.24 dBm -43,24 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86676 GHz -45.77 dBm -32.77 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.94226 GHz -45.52 dBm -32.52 dB
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LTE Band 12 / 3MHz
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 619.08037 MHz -56.98 dBm -43.98 dB 30.000 MHz 690.000 MHz 100.000 kHz 620.53026 MHz -56.80 dBm -43,80 dB
725,000 MHz 1.000 GHz 100.000 kHz 942 53545 MHz -56.22 dBm -43,22 dB 725,000 MHz 1,000 GHz 100.000 kHz 925.98846 MHz -56.26 dBm -43,26 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86576 GHz -45.82 dBm -32.82 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.52937 GHz -45.80 dBm -32.680 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97125 GHz -41.43 dBm -28.43 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93476 GHz -41.48 dBm -28.48 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34766 GHz -41.96 dBm -28.96 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35366 GHz -42.26 dBm -20.26 di
— —_—
] (] (]

Highest Channel / QPSK

Spec 1

Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
) " e, |,
-50 dam— = _—
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 618.48042 MHz -56.33 dBm -43.33 d8
725.000 MHz 1,000 GHz 100.000 kHz 862 20005 MHz -56.23 dém -43.23 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.96726 GHz -45.62 dim -32.62 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.94026 GHz -41,26 dBm -28.26 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.234666 GHz -42,30 dBm -29.30 d&
il
JL J -
Date: 21:03:54
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614A

LTE Band 12 / 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

pectrum

(=]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS s
R : .
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
) P E— ) . ponsiriey oo, LA, i
-50 derr T -50 dBm T
ry J
Joostysolt
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 630.57950 MHz -56.54 dBm -43.54 dB 30.000 MHz 690.000 MHz 100.000 kHz 617.68048 MHz -56.60 dBém -43.60 dB
725,000 MHz 1.000 GHz 100.000 kHz 900.29313 MHz -56.41 dBm -43,41 dB 725,000 MHz 1,000 GHz 100.000 kHz 952.93356 MHz -56.13 dBm -43,13 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84026 GHz -45.80 dBm -32.80 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49588 GHz -45.87 dBm -32.87 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89876 GHz -41.25 dBm -28.25 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90576 GHz -41.45 dBm -28.45 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.32917 GHz -42.27 dBm -29.27 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.35216 GHz -42.29 dBm -29.29 dB
_— —_—
L ] (] A

Highest Channel / QPSK

Spec n [Dv:ﬂ]
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
. x ™
-50 dBém T -
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 621.98015 MHz -56.78 dBm -43.78 dB
725.000 MHz 1,000 GHz 100.000 kHz 960.88211 MHz -56.24 dem -43.24 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.96176 GHz -45.78 dBm -32.78 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93476 GHz -41,23 dBém -28.23 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.33417 GHz -42.47 dBm -29.47 d&
il
JL
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ssamonias. FCC RADIO TEST REPORT Report No. : FG190614A

LTE Band 12 / 10MHz

Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
INE_ABS PABS 10 dpe INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
-40 dBm
e | e Vg ER— e 2RO R
T -50 dBm T
-70 dBm
-80 dBm
-90 de -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 631.820941 MHz -56.64 dBm -43.64 dB 30.000 MHz 690.000 MHz 100.000 kHz 618.73040 MHz -56.87 dBém -43,87 dB
725,000 MHz 1.000 GHz 100.000 kHz 8B86.19569 MHz -56.26 dBm -43,26 dB 725,000 MHz 1,000 GHz 100.000 kHz B825.15679 MHz -56,37 dBm -43,37 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.897676 GHz -45.79 dBm -32.79 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96726 GHz -45.44 dBm -32.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90626 GHz -41.47 dBm -28.47 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93876 GHz -41,34 dBm -28.34 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35116 GHz -42,36 dBm -29.36 db 7.000 GHz 9,000 GHz 1.000 MHz 7.34566 GHz -42.15 dBm -29.15 dB
—_— —
] (] ) A

Highest Channel / QPSK

Spec 1 n‘?
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dem
) . i e e e N NI IS
-50 dBém T
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 631.62942 MHz -56.81 dBm -43.81 dB
725.000 MHz 1,000 GHz 100.000 kHz 983,97791 MHz -56.37 dem -43.37 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.50287 GHz -45.78 dBm -32.78 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.91526 GHz -41.37 dBm -28.37 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.35866 GHz -42,35 dBm -29.35 d&
il
JL J -
Date:
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0014
40 Normal Voltage 0.0153
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0136
0 Normal Voltage 0.0041

PASS
-10 Normal Voltage 0.0048
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0116
20 Maximum Voltage 0.0191
20 Normal Voltage 0.0000
20 Battery End Point 0.0120

Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A12-30 of 30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614A

LTE Band 66

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 66 / 20MHz

RB Size Full RB

16QAM

64QAM 256QAM

Middle CH

5.16

Full RB
6.20

Limit: 13dB
Result

Full RB Full RB

6.64 6.90

PASS

LTE Band 66 / 20MHz / QPSK

Middle Channel / Full RB

LTE Band 66 / 20MHz / 16QAM

Spectrum 3 Spectrum £
Ref Level 30.00 cBm  Offset 12,20 0B Ref Level 30.00 cBm  Offset 12,20 0B
lo_att 30.de__AQT 2ms @ RBW 20 MHz ke 30.de__AQT 2ms @ RBW 20 MHz
@153 view @153 view
== =
— e
= - [
a a
B
00 : 00 4
it %
%
1E - 1E .
| \
i
1€ \ 3 L
F 1.745 GHz Mean Pwr + 20.00 di F 1.745 GHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0% | p.01%
Trace 1 | 2060 cBm 26,19 dbm 5.40 dB 2.43 dB 4.35 dB 5.16 0B 5.33 dB Trace 1 | 19,66 cbm 26,51 dbm 5.53 dB 3.04 08 5.04 dB 5.20 dB 5.55 dB
e e —
[ BERREEE ] BRRREEEE e

Middle Channel / Full RB

LTE Band 66 / 20MHz / 256QAM

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 12,20 ob Ref Level 30.00 cBm  Offset 12,20 ob
o att 30.ds__AQT 2 ms @ RBW 20 MHz - 30.ds__AQT 2 ms @ RBW 20 MHz
@153 view (@152 view
e e
- o
o - o
0.0 - 0.0 g
“ gt
1E- 1E-
% \‘
\ 5
\ A
1E 1E
1
\ Y
T
OF 1.745 GHz. Mean Pwr + 20.00 dB OF 1.745 GHz. Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 18,76 dbm 26,27 dbm 7.51d8 .10 68 5.36 0B 5.64 0B .30 08 Trace 1 | 16,95 dbm 25,55 dbm 8.60 d8 3.13 d8 5.45 da 5.90 d8 7.83 08
I —— | —— —
J [ BERREEE I J [ BERREEE I

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614A

26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.29 | 133 | 3.10 | 3.07 | 490 | 494 | 997 | 9.99 | 14.27 | 14.66 | 19.34 | 19.30
Mode LTE Band 66 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 131 | 1.34 | 307 | 298 | 510 | 506 | 10.15 | 9.73 | 14.39 | 14.81 | 19.54 | 18.86
TEL : 886-3-327-3456 Page Number . A66-2 of 42

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG190614A

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum - ctrum
Ref Level 30.00 GBm  Offset 12,20 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 12,20 dB & RBW 30 kHz
o att 30de  SWT 632 ps @ VBW 100kHz Mode Auta FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.39 dBm) ™M1[1]
. 1.74471190 GHz
20 20
A 26.00 dB ¥ ndB 26.00 dB
w0 Pandiidhd 1.286700000 MHz 104 P VR WA T el ¥ - VAW Py 1.331500000 MHz
Q factor 1355.9) / Qfactor | 1310.4
od 0 d
-10 S -10 df 7 Y
N ™
/
20 d ./ ~
v e e
-30
40 df -40 di
50 d -50 di
&nd 60 d
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 17447119 GHz 16.39 dBm ndB_down 1.2867 MHz ML 1.744765 GHz 15.34 dBm ndB_down L3315 MHz
TL 1 17443586 GHz -9.70 dBm ndd 26.00 dB TL L 1.7443315 GHz -10.76 dém ndd 26.00 dB
T2 1 1. 7456434 GHz 9.66 dBm Q factor 1355.9 T2 1 1.7456629 GHz -10.58 dém Q factor 1310.4
L U J wa L JU J L]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum -

&

pectrum
Ref Level 30.00 GBm  Offsel 12,20 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 12,20 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.87 dBm| ™Il 16.00 dBm|
1.74388510 GHz 1.74400500 GHz
20 20 -
) . 26.00 dB - _ndg 26.00 dB
g v v~ b 3.098000000 MHz 0d ' lihetm Rl - et ost 3.068900000 MHZ|
/ 562.7 T Q factor 568.3
od -+ 0di
10 d — -10 di J
J /
20 d = 20 d N ~
- BN D
‘sl - <30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 17438851 GHz 16.87 dBm ndB_down 3.0989 MHz ML 1.744005 GHz 16.09 dBm ndB_down 2.0689 MHZ
TL 1 17434535 GHz -9.03 dBm ndd 26.00 dB TL L 1.7434775 GHz -9.94 dBm n 26.00 dB
T2 1 17465584 GHz -9.16 dBm qQ factor 562.7 T2 1 1.7465465 GHz -10.09 dam qQ factor 568.3
L J wa L ) J L]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum -

&

pectrum
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 100 khz
o att a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.65 dBm)| 14.53 dBm
1.74569900 GHz 1.74512000 GHz,
20 20
Y 26.00 dB 26.00 dB
04 M on Aehonn S B ey 4.895000000 MHz| 104 el 4.935000000 MHz
] Q factor 356.6 7 353.6
od 7
rf )
-10 y -
s 3\
200 + :
A N, = S N
a0 v S +
40 d -40 de
50 df 50 d
&nd -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
ML f 1.745699 GHz 15.65 dam nd8 down 4.895 MHz ML 1.74512 GHz 14.53 dam nd8 down 4.935 MRz
T 1 1,742562 GHz -10.20 dBm nd8 26.00 dB TL L 1.742502 GHz -11.28 dam n 26,00 d8
T2 1 1. 747458 GHz -10.53 dém Q factor 356.6 T2 1 1.747438 GHz -11.43 d8m Q factor 353.6
L J wa L ) J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG190614A

LTE Band 66

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ectrum - ctrum
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.45 dbm)| MI[1] 15.91 dBm
1.7418230 GHZ| . 1.7479370 GHz
11
= ndB 26.00 dB @ & ndB y 26.00 dB
g { — sl e \ 9.970000000 MHZ, 104 AT e B LA 9.990000000 MHZ|
I Q factor \ 174.7] Q factor 175.0
/ | J
0d od i
5 e
10 df -10 di ¥ -
L / L
204 = 20d s
~ - At .
i~ M Ty e .
&l 30 =
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.741823 GHz 17.45 dam nd8 down 9.97 MHz ML 1.747937 GHz 15.91 dam nd8 down 9,99 WHz
T 1 1.740065 GHz -8.47 dBm nd8 26.00 TL L 1740125 GHz -10.22 dBm nd8 26,00 d8
T2 1 1,750035 GHz -8.52 dBm Q factor 174.7 T2 1 1.750115 GHz -10.00 d8m Q factor 175.0
L U J wa L JU J L]

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.14 dBm) ‘ ™M1[1] 13.88 dBm)|
1.7395150 GHz 1.7490360 GHz
20 et 20
¥ ndB 26.00 dB T ndB 26.00 dB
- VWA A e i B‘a.‘rt'\.\-\—,,_\q 142660000 W% {2 0d VWL NP LW TP 14.655000000 MHz|
i Q factor 121.9 toF 118.7
d | | i }
a o
I
L |
-10 df -10 d
T ¥
\ \
20 d e ~ 20 d
e el A '
S e Sl A -
L e |40, “
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 90.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1739515 GHz 15.14 dam nd8 down 14.266 MHz ML 1.739036 GHz 13.88 dem ndB_down 14,655 MHz
TL 1 1737927 GHz -10.74 dam nd8 26.00 dB TL L 1.737567 GHz -12.35 dbm n 26.00 dB
T2 1 1,752193 GHz -10.83 dém Q factor 121.9 T2 1 1.752223 GHz -12.13 dém Q factor 118.7
L J wa L ) J L]

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
o att 30d8 SWT  18.8ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  1B.5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
13.77 dBm) ™M1[1] 13.11 dBm)
1.7449200 GHZ| 1.7370880 GHz
= 26.00 dB @ g nd 26.00 dB
» . o 19.341000000 MHz| " 2y P B o 19.301000000 MHz|
W T 90.7) 0 Q facrap\ 90.0)
) J . /
a \ o l.
4 !
-10 d - . -10 de -
/ 1 ¥ Y
/ i \
204 L &
AL A \“,j i P
0 — . 3y i |
At A waAY v
40 df
50 d S0 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 174492 GHz 13.77 dam nd8 down 19,341 MHz ML 1.737088 GHz 13.11 dam nd8 down 19,301 MHz
T 1 173541 GHz -12.31 dbm nd8 26.00 dB TL L 173545 GHz -12.66 dBm n 26,00 d8
T2 1 1,75475 GHz -12.49 dam Q factor 90.2 T2 1 1.75475 GHz -13.12 dém Q factor 90.0
L J L ) J L]
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LTE Band 66

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ectrum - ctrum
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 100 khz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt BWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.11 dBm) ™M1[1] 15.11 dBm)
1.74546430 GHz 1.74608490 GHz,
= nds M1 26.00 dB)| @ 26.00 dB|
g e e AR 1.311900000 MHz 0d 3.068900000 MHZ|
i Q factor ‘\ 1330.5 7 Q factor \ 569.0
/
o di h- 0di + 5
\ /
T N T4
10 df v 10 d \;
/ y 4
204 - v
W, Mo b -
- ! Ny
s
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7454643 GHz 14.11 dBm nd@ down 1.3119 MH2 M1 1.7460849 GHz 15.11 dBm nd@ down 2.0689 MHZ
T 1 1.7443371 GHz -11.71 dam nd8 26.00 dB TL L 1.7434535 GHz -11.02 dam nd8 26,00 d8
T2 1 1. 745649 GHz -11.79 dém Q factor 1330.5 T2 1 1.7465225 GHz -10.93 dém Q factor 569.0
L U J wa L JU J L]
ectrum - hectrum -
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
o att a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT o att SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.71 dBm) ™M1[1] 14.73 dBm)
1.74711800 GHz 1.7418630 GHz
= nd 26.00 dB @ ndB 26.00 dB
w0 N _ N AT 5.095000000 MHZ| 104 o s A ABR NN 10.150000000 MHZ|
f N v v Q factor 342.9) ; Q factor \ 171.6)
i A )
a 7 o
rf
-10 d - -10 de
7 ! /
204 20d
DA i N,
e N .
40 df -40 di
50 df 50 d
&nd -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f L.747118 GHz 13.71 dam nd8 down 5,005 MHz ML 1.741863 GHz 14.73 dam nd8 down 10,15 WHz
T 1 1,742483 GHz -12.07 dam nd8 26.00 dB TL L 1739905 GHz -11.09 dam n 26,00 d8
T2 1 1. 747577 GHz -12.52 dam Q factor 342.9 T2 1 1.750055 GHz -11.07 d8m Q factor 171.6
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Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 12.88 dBm) ™M1[1] 12.02 dBm)
1.7411340 GHZ| 1.7483570 GHz
= M1 26.00 dB @ nde 26.00 dB
g . N P - 14.386000000 'VIHz 0d i — - ‘:Bw'hf‘k" B 19.540000000 MHz|
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-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.741134 GHz 12,88 dam nd8 down 14.386 MHz ML 1.748357 GHz 12.02 dam nd8 down 19,54 WHZ
T 1 1.737897 GHz -13.79 dm nd8 26.00 dB TL L 173525 GHz -13.80 dbm n 26,00 d8
T2 1 1,752283 GHz -12.98 dém Q factor 121.0 T2 1 1.75479 GHz -14.13 dBm Q factor 89.5
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